



Kaken Test Center GENERAL INCORPORATED FOUNDATION

2-5-19, Edobori, Nishi-ku, Osaka, 550-0002/ Japan

Kaken Test Center is formerly named as "Japan Synthetic Textile Inspection Institute Foundation(JSTIIF)"

No.1/1

Certificate No. : OS-21-003763-2

Date : April 26, 2021

TEST CERTIFICATE

Requested : Tohei Tsusho Co., Ltd.
Test Sample : ①VENTEX-25FR,②VENTEX-25 non FR 2 samples in total.
Test Item : Flammability
Received : April 16, 2021

This is to certify that the results of laboratory test applied on the sample are as follows:

1. Test Result

Test Item	Test Result		Test Method
	①	②	
Oxygen Index (O.I)	31.4	19.9	JIS L 1091 Method E Test specimen form : E-1 Determination of Oxygen Index : Extent of burning over 50mm Heat source of a flame igniter: Propane gas

2. Sample

① KAKEN KAKEN
② KAKEN KAKEN
KAKEN KAKEN KAKEN KAKEN

Kaken Test Center General Incorporated Foundation
Osaka Laboratories

Period.

Inspector : T. Oida
T. Oida

Kaken Test Center
GENERAL INCORPORATED FOUNDATION
Lab Address: 2-5-19, Edobori, Nishi-ku, Osaka,
550-0002/ Japan

Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.